TC 50 2026 <2026><F2001Z4>
REAR BRAKE CONTROL
79267

©

/
7
l

@

Pos Part Number Description Additional Text Quantity
1 A40013050144 Brake pedal cmpl. 1.00
2 55413051000 STEP PLATE FOOT BRAKE LEVER 1.00
3 58605083010 SCREW TORX M5X10 05 2.00
4 0625060003 Grooved ball bearing 6000 LUV 2.00
5 54630044000 COLLAR NUT M10 WS=13 1.00
6 47213054000 Screw foot brake lever 1.00
7 59001037000 SPECIAL SCREW M8X26 WS=10 1.00
8 46030045000 flanged nut M8 WS10 1.00
9 A46003062000 Retracting spring 1.00
10 54813055100 Joint head CMP6 1.00
11 0025060206S HH collar screw M6x20 TX30 1.00
12 0934060003 Hex. nut DIN 934 M6 1.00
13 47013056100 PRESSURE ROD 85 SX 06 1.00
14 0025060166S HH collar screw M6x16 TX30 SL 2.00




15 47213060044 Complete master cylinder 1.00
16 47013061100 Rep.set piston, rear D=12 2004 1.00
17 47213063000 Dust cover 1.00
18 47213062000 Membrane kit 1.00
19 47013025000 Hollow screw, brake cylinder 0 1.00
20 47213025000 Hose screws kit 1.00
21 A40013070100 Brake line rear 1.00
22 0770080019 O-RING 8,00X1,00 FORMULA 2.00
23 00062030000 Brake fluid DOT5.1 0,25L 1.00
24 0912040103 AH.SCREW DIN0912-M 4X10 2.00
25 47013062000 CYLINDER COVER REAR 85 SX 03 1.00
26 47013063000 GASKET CYLINDER COVER REAR 03 1.00




